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APPLY 
SILICONE OIL

C-00180-768 Shock Piston

Shock Piston - 6 Holes
Shock Piston - 8 Holes

Set content (8PCS)

C-00180-133

C-00180-189

C-00180-768

C-00180-190

C-00180-192

C-00180-136

C-00180-138

C-00180-029

C-00180-769 (Long)

C-00180-770 (Short)

C-00180-149

C-00180-078

C-00180-188

C-00180-188

C-00180-191

C-00180-166
(Front - Avant - Vorne - Voor)

C-00180-137
(Front - Avant - Vorne - Voor)

- Appliquez de l’huile silicone
- Silikonöl auftragen 
- Breng siliconenolie aan

- �Placez toutes les petites pièces sur un tournevis (Ø3mm) et poussez-les dans 
le corps de l’amortisseur. Toutes les pièces seront correctement alignées.

- �Setzen Sie alle Kleinteile auf einen Schraubendreher (Ø3mm) und drücken Sie 
sie in den Dämpferkörper. Alle Teile werden richtig ausgerichtet.

- �Plaats alle kleine onderdelen op een schroevendraaier (Ø3mm) en duw ze in de 
behuizing van de schokdemper. Alle onderdelen zullen goed uitgelijnd zijn.

C-00180-290 (Front - Avant - Vorne - Voor)

C-00180-164
(Rear - Arrière - Ninten - Achter)

C-00180-134
(Rear - Arrière - Ninten - Achter)

C-00180-287 (Rear - Arrière - Ninten - Achter)

C-31001-25

Place all small parts on a screwdriver (Ø3mm) 
and push them into the shock body. All parts 

will be properly aligned.

• Do not overtighten the Shock Cap to prevent deformation of the silicone Shock Bladder.
• Ne serrez pas trop le capuchon de l’amortisseur pour éviter la déformation de la membrane en silicone.

• Ziehen Sie die Dämpferabdeckung nicht zu fest an, um eine Verformung der Silikonmembran zu vermeiden.
• Draai de schokkap niet te strak aan om vervorming van het siliconenmembraan te voorkomen.

SHOCK ABSORBER - AMORTISSEUR - STOSSDÄMPFER - SCHOKDEMPER
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CENTRE DIFFERENTIAL - DIFFÉRENTIEL CENTRAL - ZENTRALDIFFERENTIAL - CENTERDIFFERENTIEEL

C-00180-153-X

C-00180-153-X

C-00180-178

C-00180-182

C-00180-182

C-00180-205

C-00180-205

C-00180-179 (set)

C-00180-183

C-00180-184

C-00180-098

C-3611-3-08-16-05

C-3611-3-08-16-05

C-00180-154-X

C-3611-3-08-16-05 C-00180-205

C-00180-607

C-00180-183-1

C-00180-183-1

C-00180-182

C-00180-686

C-00180-684

C-00180-154-X

C-00180-182

C-00180-205

C-00180-686

C-3002-30-10 (x4)

C-3002-30-10 (x4)

C-3611-3-08-16-05

C-00180-179 (set)

C-3002-30-12 (4pcs)

FRONT & REAR DIFFERENTIAL - DIFFÉRENTIEL AVANT ET ARRIÈRE - DIFFERENTIAL VORNE UND HINTEN - VOOR & ACHTER DIFFERENTIEEL



FRONT DRIVE TRAIN - TRAIN AVANT - FRONTANTRIEB - VOORSTE AANDRIJFLIJN
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C-3004-40-04

C-00180-108-1 (Set)

C-00180-108-1 (Set)

C-3611-3-08-16-05 (2x)

C-00180-329
C-00180-122

C-00180-123 (2x)
C-00180-207

C-00180-150

C-3003-30-10

C-3003-30-12 (2x)

C-00180-341

C-00180-341

C-00180-144-2

C-00180-039

C-00180-040

C-00180-100-2

C-00180-033

C-00180-551

C-00180-149

C-00180-149

C-00180-089

C-00180-089

C-3003-30-16

C-3003-30-16

C-3002-30-12
C-3213-30-5

C-3213-40-5 (x4)

C-3002-40-16 (x2)

C-3002-40-20 (x2)

C-3004-30-10 (4x)

C-00180-715

C-3003-30-20 (x2)

C-00180-051

C-00180-055 (2x)
C-00180-419

M4x10
M5x5

M4x10

C-00180-155-X
C-3101-30 (4x)

C-00180-219

C-00180-207

C-00180-150
C-3003-30-10

C-3003-30-12 (x2)

C-3611-3-08-16-05 (x2)

C-00180-108-1 (Set)

C-00180-108-1 (Set)

C-00180-329

C-00180-123 (x2)

C-00180-117

C-00180-122

C-3004-40-04

C-00180-030

C-00180-127
C-00180-030

C-3101-30 (x2)

C-00180-149

C-00180-149

C-3003-30-16

C-3003-30-16

C-00180-148 (x2)

C-00180-674

C-3101-40 (x2)

C-3101-30 (x2)

C-3101-30 (x2)

C-3003-30-14 (x2)

C-3103-30-14 (x2) C-3003-30-12 (x6)
C-3003-30-10 (x2)

C-00180-106

C-00180-633

C-00180-662

C-00180-106

C-00180-104-2

C-3003-30-10

C-3003-30-14 (x2) C-00180-109 (set)

C-00180-045

C-00180-033

C-00180-051

C-00180-419

C-3001-25-18

C-3003-25-10 (2x)
C-3004-30-03 (2x)

C-3003-30-20 (2x)

C-00180-033

C-00180-231

C-00180-220

C-3004-30-03

C-3004-30-03

C-00180-197

C-00180-220

C-3004-30-03

C-3611-3-08-16-05

C-00180-156

C-3611-3-08-16-05 C-00180-219

C-00180-101-2

C-00180-101-2

C-00180-144-2

C-00180-039

C-00180-040

C-00180-117



REAR  DRIVE TRAIN - TRAIN ARRIÈRE - HINTERACHSANTRIEB - ACHTERSTE AANDRIJFLIJN
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C-00180-226-B

C-00180-033

C-00180-246

C-3004-30-03

C-00180-367
C-00180-231

C-00180-220

C-00180-220

C-00180-052

C-00180-418

C-00180-170

C-3002-30-12 (x2)
C-00180-157

C-3003-30-10 (x2)

C-3001-30-20

C-00180-005-2 (Set)

C-00180-005-2 (Set)

C-00180-005-2 (Set)

C-00180-539

C-3101-30 
(x4)

C-3101-40 (x2)

C-3003-30-10 (x2)

C-3101-30

C-00180-030

C-3003-30-12 (x2)

C-00180-148
C-3003-30-18 (x6)

C-00180-030
C-3101-30

C-00180-676

C-00180-148 C-3101-40

C-3101-40 C-00180-033
M3x3 (x2)

C-3003-25-18

C-3003-30-20 (x2)

M3x3

C-3003-30-20 (x2) C-3003-30-16

C-3003-30-10 (x2)

C-00180-149

C-3003-30-10 (x2)
C-3003-25-10 (x2)

C-3101-40

C-3101-30

C-00180-143-2

C-00180-368-X
C-00180-127

C-3101-30

C-3003-30-25

C-00180-055

C-00180-041

C-00180-042

C-00180-293

C-3611-3-08-16-05 (x2)

C-00180-122 DIN916•M4x4

C-00180-329

C-00180-114

C-00180-055

C-3002-40-20 (x2)

C-3002-40-16 (x2)

C-3002-30-12

C-00180-055

C-00180-089

C-00180-149

C-00180-033

C-3003-30-16
C-3101-30 (4)

C-3611-3-08-16-05

C-00180-156

C-00180-322

C-3611-3-08-16-05

C-3101-30

C-00180-322

C-00180-765

C-00180-155-X

M5x5

M4x8

C-00180-089

C-00180-055

C-00180-418
C-00180-052

C-00180-105-2
C-3003-30-20 (x2)

C-3003-30-12

C-3003-30-12

C-3101-30 (x2)

C-3101-40

C-3101-30 (x3)

C-3101-40

C-3101-30 (2)

C-00180-713

C-00180-186

C-00180-105-2

C-00180-671

C-00180-677

C-00180-149

C-3003-30-16C-00180-099-2

C-00180-099-2

C-3101-40C-3101-30

C-00180-149
C-00180-170

C-3003-30-16

C-00180-367

C-00180-368-X

C-3611-3-08-16-05

C-3101-30

C-00180-055

C-00180-127

C-00180-114
C-3611-3-08-16-05

C-00180-329

C-00180-122

C-3004-40-04

C-3003-30-25

C-00180-293

C-00180-055

C-00180-143-2

C-00180-041

C-00180-042

C-3213-30-5

C-3213-40-5 (x4)

C-00180-552

C-00180-045

C-3003-30-25



CHASSIS CENTRE
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C-00180-171

C-00180-129

C-00180-013

C-00180-013

C-00180-242

C-00180-417

C-00180-242

C-00180-018

C-00180-605

C-00180-830

C-00180-675
or

C-00180-615 (set)

C-00180-615 (set)

C-00180-615 (set)

C-00180-023

C-00180-177

not included

not included

not included

not included

C-72113

M4x4

C-00180-670

C-00180-149

C-00180-044 (x2)

C-3001-40-10 (x2)

C-3001-40-12

C-3003-30-18

C-3003-30-10 (x2)

C-3003-30-12 (x4)

C-3003-30-12 (x4)

C-3001-40-10

C-3003-30-06 (x4)

C-3003-30-06 (x2)

C-3003-30-08 (x2)

C-3003-30-08 (x4)C-3002-30-08 (x8)

C-3104-40

C-3104-40C-3101-40

C-31205 (x8)
C-00180-562

FR
ON

T REAR

M4x10mm DIN7991 
#C-3002-40-10

M4x12mm DIN7991 
#C-3002-40-12

M4x14mm DIN7991 
#C-3002-40-14

M4x16mm DIN7991 
#C-3002-40-16

M4x20mm DIN7991 
#C-3002-40-20

M3x12mm DIN7991 
#C-3002-30-12

M3x10mm DIN7991 
#C-3002-30-10

CHASSIS - SCREWS DESCRIPTION
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C-00180-145 (set)

C-00180-145 (set)

C-00180-147 (set)

C-00180-175-2

C-00180-150 (x2)

C-00180-206

C-00180-765

C-00180-672

C-00180-673

C-00180-831

C-00180-216

C-00180-036 (set)

C-00180-036 (set)

C-3003-30-12

C-3003-30-08 (x2)

C-3003-30-08 (x2)

C-3003-30-12 (x2)

C-3003-30-12

C-3003-30-10

C-3003-30-10 (x2)

C-3002-30-16 (x2)

C-3101-30 (x2)

C-3101-30

C-3611-3-06-10-03 (x2)

C-3611-3-06-10-03 (x2)

C-00180-191

C-3101-40 (x2)

SERVO-SAVER - SAUVE-SERVO - SERVO-SAVER - SERVO-SAVER
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CHASSIS BRACE XTREME - RENFORT CHASSIS - VERSTÄRKUNG DES FAHRGESTELLS - CHASSISVERSTEVIGING



This manual is an edition of Corally, a division of JSP GROUP INTL nv, Geelseweg 80, B-2250 Olen, Belgium. This manual is protected by a copyright and nothing from this edition may be 
reproduced or used without any prior written authorisation. Whilst every effort has been made to ensure the accuracy of the information in this manual, errors creep in and Corally can accept 
no responsibility for failures, wrong specifications, accuracy of colours, losses or damages caused. Corally denies any responsibility claims or damages caused by use of our products.  
Corally is not responsible for product / parts / specifications / Colour changes or availability of these products.


